-
v i
3

(- B

=
¥
S 3

Part No. 4500-600 Rev. A

For Serial Nos.
850,000 & Higher




PARTS

OVERNIGHT

" FREE

If your Exmark dealer does not have the
Exmark part in stock, Exmark will get the
parts to the dealer the next business day or
the part will be FREE Guaranteed!! (Some
restrictions apply. See your participating
Exmark Dealer for details.)




AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT

TABLE OF CONTENTS

Description Page
Blower Assembly 44” & 48”........ccooueiiiiiiiiiiieiiiieeeeeeees 3-6
Blower Assembly 46", 50", 52" & 56" ............cccccevnneeen. 7-10
DECAIS ... 14
Deck Components and Front Weights ...............c........... 13
Hood and Bag Assembly .........cccoooiiiiiiiiiiiiiineceeen, 11-12



BLOWER ASSEMBLY 44” and 48"

Item | Part No. Description Qty. Item | Part No. Description Qty.
1% | 103-2874-03 WId, Blower Mount..........cccocvevvenneennnnn. 1 22 | 3219-6 Nut, Hex 5/8-18........cccovvvviiienricieene 1
2 | 103-3815 WI, Impeller ..., 1 23 | 3220-5 Nut, Jam 1/2-20 .......ccoeeiiiiiinieeiceee 1
3+ | 1-653346 Bearing, SPH. OD......cccccceeviiiiiiiien. 2 24 | 1-513435 Washer, Spring DisK ..........ccccvcvveiinnenne 1
4 | 1-513013 Housing, Flange.........ccccccoviieiiniiennnn. 4 25 | 1-653365 SPACET ....eieiiiiee it 1
54 | 103-1047 Sheave, Blower.........ccccooeveviiiiiennee. 1 26 | 1-653366 HUD ..o 1
6 | 103-3589 WId, Upper Housing 27 | 32128-20 Nut, Whizlock 5/16-18............cccccveennnnen. 6
(1-652345-03) With Decals ..........ccc.c..... 1 28 | 3217-6 Nut, Hex 5/16-18........cccccvevrieeeiieiennnn. 1
7 | 1-653331 Spring, IdIer ..o 1 29 | 321-3 Screw, HH 1/4-20 X 5/8.........ccocvevineennnn 4
8 | 3290-357 Nut, Whizlock 3/8-16............ccccovvvicreennnn. 5 30 | 32128-33 Nut, Whizlock 1/4-20..........cccccoevviieennnne 4
9 | 323-7 Screw, HH 3/8-16 X L 1/4 .........ceevvveennn 1 31 | 1-303334 Washer, Spring Disk 5/16 ..............cc...... 1
10 | 1-653600 Bearing .......coovuveiiiiiieiieee e 2 32 | 3256-24 Washer, 3/8 SAE .......cccccovviiiiniiieiie 1
11 | 323-12 Screw, HH 3/8-16 X 2 1/2........ceevvvveenne 2 33 | 103-0126 Bushing, Locator...........ccccovvuveeinieeennnnn. 1
12 | 3256-4 Washer, 3/8 Std .........cccccevviieiiiiiiee. 1 34 | 3257-32 Key, Woodruff #61 5/8 x 3/16................. 1
13 | 323-8 Screw, HH 3/8-16 X 1 1/2.......ceeevvuveeennnn 1 35 | 103-3585 Cover, Bearing (103-3586-03)
14 | 1-353054 Latch, Grass Catcher..........cccccoevcvvenennn. 1 With Decal ........cccoovveniiiieeeceee, 1
15 | 3296-39 Nut, Nyloc 3/8-16 .......cccvveeriieiiiiieaiee. 1 36 | 3296-47 Nut, Nyloc 5/16-18........cceevviieeiiiienne. 2
16 | 1-653322 Pulley, Idler.......ccccooiiiiiiiiiceee 1 37 | 3256-3 Washer, 5/16 Std........cccccovveeeviiiieiineene 2
17 | 103-0130 Bushing, Idler Pivot..........cccceeeiiieeennnee. 1 38 | 3274-18 Screw, Socket HD 5/16-18 x 1 1/4 ......... 1
18 | 103-1103 Pulley, IdIer ..o 1 39 | 302-19 Zerk, 1/8-28 Straight..........cccccvcvveiinnenn. 1
19 | 103-2876 Asm , Idler W/Bushings 40 | 1-806323 RO PIN e 1
Zerk, & Decal .......ccoccveviiiiiiieieee 1 41 | 1-353050 Pin, Grass Catcher .........ccccocevvvvvieennnne 1
20 | 3230-18 Bolt, Carriage 5/16-18 x 5/8 ................... 6 42 | 3274-107 Screw, Socket But HD 3/8-16 x 1 3/4..... 1
21 | 1-513208 Woasher, Spring Disk ...........ccccvviiiennnn. 1

Exmark black touch up spray paint — gloss black.
Kit 103-0583 is available to repair the welded-on accessory mounting tube on all 44”-72" decks.
+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) on bore of sheave and bearings.
Includes items 40 and 41.

*




BLOWER ASSEMBLY 44” and 48"

/,// \\
/ N,

/ Torqueto
/ 75 to 80 fi-Ibs
h \
|

o Install with cone |
\ % towardsnut

\ :

Y s
11/& )/ % \
{ |

| :
: !
‘ W Install with cone |

| o3 fowards nut
| J
‘. Torqueto /
. 551060 fidbs /



BLOWER ASSEMBLY 44” and 48” (cont.)

Item | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 3290-357 Nut, Whizlock 3/8-16...........cccceevuveennnne. 3 14 | 3256-14 Washer, #10 Std.........cccccevvveiieeniinneene 4
2 | 323-11 Screw, HH 3/8-16 X 2 1/4 ........ccevcuvvenne 3 15 | 1-653429 Asm, LatCh.......ccooviiiiicee 2
3 | 3256-4 Washer, 3/8 Std ..........ccceeeviiiiiiiiien, 3 16 | 103-0401 Asm, Blower (44 & 48) (Includes All
4 | 103-4764 Chute, BIOWET .......coeiiiiiiiiiiiieeeeiiieeeen 1 Iltems From Pg 3 & Items 1-15 & Decals) ... 1
5 | 1-653352-01 BUMPET......cceeriiiieiiiiiiiiieie e 1 17 | 3229-1 Bolt, Carriage 1/4-20 X 3/4 .........ccccouee. 2
6 | 3290-500 Screw, PPH #10-24 X 5/8.........cccccveeenee 4 18 | 3290-500 Screw, PPH #10-24 X 5/8........cccccccuveein 2
7 | 321-3 Screw, HH 1/4-20 X 5/8 .......coccvvevciienns 4 19 | 3296-2 Nut, Nyloc #10-24........cccoivivviiiiienn. 3
8 | 32128-33 Nut, Whizlock 1/4-20...........cocevvuviennnnn. 11 20 | 3256-14 Washer, #10 Std..........ccccoociviviiieiinnne 5
9 | 3229-11 Bolt, Carriage 1/4-20 X 5/8 .......cc.ceeeeennn. 3 21 | 109-2040 Tube, LOWET .....coiiiiiiiiiieeeeiiiece s 1
10 | 1-803075 Screw, CRTH #10-24 X 3/4 .......cocouveenan 3 22 | 109-2033 Tube, UPPer......cocvveiiiiiiiiiiieniece e 1
11 | 3290-148 Nut, Whizlock #10-24 ..........ccccovevveennne. 3 23 | 32105-13 Screw, Slotted HH #10-24 x 3/4.............. 3
12 | 1-803076 Screw, CRTH 1/4-20 X 3/4 .........vvvvvevnnn. 2 24 | 103-4752-03 Plate, Reinforcement ..........ccccocvvvvvvnnnne 1
13 | 1-653596-03 Plate, Blower Backing ...........cccceeeviiinnes 1 25 | 114439 RIVEL ...uiiiiiiii e 3

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
Exmark black touch up spray paint — gloss black.
Kit 103-0583 is available to repair the welded-on accessory mounting tube on all 44”-72" decks.




BLOWER ASSEMBLY 44” and 48” (cont.)

16




BLOWER ASSEMBLY 46", 50", 52” and 56"

Item | Part No. Description Qty. Item | Part No. Description Qty.
1% | 109-1119-03 WId, Blower Mount............cccoeuveeenineennnns 1 21 | 1-513208 Washer, Spring DisK ..........cccccocvieiinnenn. 1
2 | 103-3815 WI, Impeller ..., 1 22 | 3219-6 Nut, HeX 5/8-18......ccceeviiiiiiiiieiiiieee. 1
3+ | 1-653346 Bearing, SPH. OD......cccccceeviiiiiiiien. 2 23 | 3220-5 Nut, Jam 1/2-20 .......ccoeeiiiiiinieeiceee 1
4 | 1-513013 Housing, Flange.........ccccccoviieiiniiennnn. 4 24 | 1-513435 Washer, Spring DisK ..........ccccvcvveiinnenne 1
54 | 103-1047 Sheave, BIOWer ........cc.coviiiiiiiiiiiiiiice 1 25 | 1-653365 SPACET ....eieiiiiee it 1
6 | 103-3589 WId, Upper Housing 26 | 1-653366 HUD Lo 1
(1-652345-03) With Decals ..........ccc.c..... 1 27 | 32128-20 Nut, Whizlock 5/16-18............cccccveennnnen. 6
7 | 1-653331 Spring, IdIer ..o 1 28 | 3217-6 Nut, Hex 5/16-18........cccccvevrieeeiieiennnn. 1
8 | 3290-357 Nut, Whizlock 3/8-16............ccccovvvicreennnn. 5 29 | 321-3 Screw, HH 1/4-20 X 5/8.........ccceovvevnenne. 4
9 | 3274-107 Screw, Socket But HD 3/8-16 x 1 3/4 .....1 30 | 32128-33 Nut, Whizlock 1/4-20..........cccccoevviieennnne 4
10 | 1-653600 Bearing .......coovuveiiiiiieiieee e 2 31 | 1-303334 Washer, Spring Disk 5/16 ..............cc...... 1
11 | 323-12 Screw, HH 3/8-16 X 2 1/2.......ccocvvenenee. 2 32 | 3256-24 Washer, 3/8 SAE ......c..ccevovviieiiiinee 1
12 | 3256-4 Washer, 3/8 Std .........cccccevviieiiiiiiee. 1 33 | 103-0126 Bushing, Locator...........ccccovvuveeinieeennnnn. 1
13 | 323-8 Screw, HH 3/8-16 X 1 1/2.......ceeevvuveeennnn 2 34 | 3257-32 Key, Woodruff #61 5/8 x 3/16................. 1
14 | 1-353054 Latch, Grass Catcher...........ccccovvveennne. 2 35 | 103-3585 Cover, Bearing (103-3586-03)
15 | 3296-39 Nut, Nyloc 3/8-16 .......cccvveeriieiiiiieaiee. 1 With Decal .........eeeiviiieiiiiciiecece e 1
16 | 1-653322 Pulley, Idler.......ccccooiiiiiiiiiceee 1 36 | 3296-47 Nut, Nyloc 5/16-18........cceevviieeiiiienne. 2
17 | 103-0130 Bushing, Idler Pivot..........cccceeeiiieeennnee. 1 37 | 3256-3 Washer, 5/16 Std........cccccovveeeviiiieiineene 2
18 | 103-1103 Pulley, IdIer ..o 1 38 | 3274-18 Screw, Socket HD 5/16-18 x 1 1/4 ......... 1
19 | 103-2876 Asm , Idler W/Bushings 39 | 302-19 Zerk, 1/8-28 Straight..........cccccvcvveiinnenn. 1
Zerk, & Decal .......eevevieiiiiiiiiiieeee 1 40 | 1-806323 RO PIN oo 1
20 | 3230-18 Bolt, Carriage 5/16-18 x 5/8 ................... 6 41 | 1-353050 Pin, Grass Catcher ...........ccoccceeviviennnnn. 1

Exmark black touch up spray paint — gloss black.
Kit 103-0583 is available to repair the welded-on accessory mounting tube on all 44”-72" decks.
+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) on bore of sheave and bearings.
Includes items 40 and 41.

*




BLOWER ASSEMBLY 46", 50", 52” and 56"

7 Torque to
/ 75 to 80 ft-bs \
\

i 1 Install with cone 1
il

towards nut j




BLOWER ASSEMBLY 46", 50", 52" and 56” (cont.)

Item | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 3290-357 Nut, Whizlock 3/8-16...........cccceevuveennnne. 3 16 | 1-653429 Asm, LatCh.......cccooviiiiiice 2
2 | 32311 Screw, HH 3/8-16 X 2 1/4 ........ccevcuvvenne 2 17 | 109-1024 Asm, Blower (46, 50 & 56) (Includes All
3 | 3256-4 Washer, 3/8 Std .........ccveeeeeeiiiiiiiieeeee 3 Items From Pg 7 & Items 1-16 & Decals) ...1
4 | 109-1985 Chute, Blower (46, 50 & 56) ................... 1 103-0400 Asm, Blower (52) (Includes All

103-4764 Chute, Blower (52) .......ccccoevriiiiiniiiennins 1 Items From Pg 7 & Items 1-16 & Decals) ... 1
5 | 109-1122-01 BUMPET c..oeiiiiiiiiiiiieiiiee e 1 18 | 3290-500 Screw, PPH #10-24 X 5/8........cccccccuveein 2
6 | 3290-500 Screw, PPH #10-24 X 5/8.........cccccveeenee 4 19 | 3296-2 Nut, Nyloc #10-24......cccovvviiiiiiieennne 3
7 | 321-3 Screw, HH 1/4-20 X 5/8 .......coccvvevciienns 4 20 | 3256-14 Washer, #10 Std..........ccccoociviviiieiinnne 5
8 | 32128-33 Nut, Whizlock 1/4-20...........cocevvuviennnnn. 11 21 | 109-2040 Tube, Lower (46 & 50) .......cccoevcvvvevinnnne 1
9 | 3229-11 Bolt, Carriage 1/4-20 X 5/8 ........cccccevueeee. 3 109-2041 Tube, Lower (52 & 56) .......cccccvcvvverinnnne 1
10 | 1-803075 Screw, CRTH #10-24 x 3/4 (46,50&56) ..3 22 | 109-2034 Tube, Upper (46 & 50) .......cccoevcvvvevinnnne 1

1-803075 Screw, CRTH #10-24 x 3/4 (52) ............. 5 109-2035 Tube, Upper (52 & 56) .......cccoevcvvvevunnnne 1
11 | 3290-148 Nut, Whizlock #10-24 (46, 50 & 56)........ 3 23 | 32105-13 Screw, Slotted HH #10-24 x 3/4.............. 3

3290-148 Nut, Whizlock #10-24 (52).........cccccceueee. 5 24 | 3229-1 Bolt, Carriage 1/4-20 X 3/4 .........ccocouee. 2
12 | 1-803076 Screw, CRTH 1/4-20 X 3/4 ........coccuveennn 2 25 | 323-7 Screw, HH 3/8-16 X L 1/4.......ccecvvvnennn 1
13 | 1-653596-03 Plate, Blower Backing ...........ccccoeeviiinnns 1 26 | 103-4752-03 Plate, Reinforcement ...........ccccceeeeiinnns 1
14 | 1-653443-03 Plate, Filler (52).......cccceevviiiiiiiiiiniiiienns 1 27 | 114439 RIVEL ..t 3
15 | 3256-14 Washer, #10 Std ..........cccceeviiiiiniiiienne. 4

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
Exmark black touch up spray paint — gloss black.
Kit 103-0583 is available to repair the welded-on accessory mounting tube on all 44”-72" decks.




BLOWER ASSEMBLY 46, 50, 52 and 56 (cont.)

17

10



HOOD and BAG ASSEMBLY

Item | Part No. Description Qty. Item | Part No. Description Qty.
1e | 1-654597 Asm, HOOd ........coiiiiiiiiiiiecec e 1 28 | 1-653528-03 Plate, Backing........ccccoveeiveeeriiieeniiinenns 1
2 | 1-653397-03 Stiffener, Bagger TOP ........cccvevvuveeenineenne 1 29 | 1-653529-03 Frame, Bag........ccccoovvveeiiiiiiiiiiieiiieees 1
3 | 1-652395-03 WId, HINGE ......oovviiieiiiieeiiice e 2 30 | 114973-03 Hanger, Bag ......cccoovvveeiiieiiiiieeece e 1
4 | 114967 SCIEEN ...t 1 31 | 114974-03 Clamp . 1
5 | 114439 Rivet, Pop 3/16 X 1/2........coovveeiiinieannne. 38 32 | 3230-1 Bolt, Carriage 5/16-18 X 3/4 ................... 2
6 | 1-803075 Screw, Truss HD #10-24 x 3/4 ............... 6 33 | 3296-29 Nut, Nyloc 5/16-18........cceevviieeiiiienne. 2
7 | 3256-61 Washer, 216 x .750 X .049 ........cccceennnee. 14 34 | 116-0755 Bag, Cloth........ccccooiiiiiiiec, 1
8 | 3296-2 Nut, Nyloc #10-24 ......ccccvveiiiieiiieiee. 4 35 | 1-653566 Handle, Bag.......cccoovveeiiieiiiieeeiiicee 1
9 | 1-653561 Seal, ChUte .......ceeviiiiieiiee e 1 36 | 3229-1 Bolt, Carriage 1/4-20 X 3/4 ........cccveenneee. 2
10 | 1-653598-03 Clamp, Seal ......cccceevuvieiiiiiiiiiiie e 1 37 | 1-653036 Washer, .344 x 1.75 x .062 Pltd ............. 2
11 | 1-653425 Sl i 1 38 | 3296-42 Nut, Nyloc 1/4-20......ccovviiiiiiiiiiiieiee. 2
12 | 1-653400-03 SuppOrt, SCreeN ........ceevveiricririeeeenaeiinnes 1 39 | 1-653404 CatCh ..o 1
13 | 1-653519 Mount, LatCh .......ccoevvviiiiiiiicecn 1 40 | 3290-500 Screw, PPH #10-24 X 5/8...........cccocvennee. 2
14 | 1-653036 Washer, .344 x 1.75 x .062 Pltd ............. 2 41 | 3290-148 Nut, Whizlock #10-24...........cccccvvveennnne 2
15 | 321-4 Screw, HH 1/4-20 X 3/4 ......cooviveeiiiies 6 42 | 103-5124-03 WId, Bag SUPPOIt......cccuveeeiivereriiieniinenns 1
16 | 32128-33 Nut, Whizlock 1/4-20.........c.ccccovvvceennnn. 6 43 | 32128-33 Nut, Whizlock 1/4-20..........ccccoevivieennnne 1
17 | 1-653403 LatCh. ..o 1 44 | 1-523420 BUMPET ..ot 1
18 | 1-653535 Reinforcement, Latch..........ccccoooceeennee. 1 45 | 1-652308-03 WId, Bagger Mount..........cccueeevieeennnnenne 1
19 | 321-11 Screw, HH 1/4-20 X 2...cccvveiiiiiieiiiieens 1 46 | 322-5 Screw, HH 5/16-18 x 1 (44,46,48 & 50)..8
20 | 322-3 Screw, HH 5/16-18 X 3/4 ....ccccceveviinieannne 2 322-9 Screw, HH 5/16-18 x 1.75 (52 & 56)....... 8
21 | 3296-42 Nut, Nyloc 1/4-20 .......coooieiiiieeiiieienee 3 47 | 116-0753 ASM, Bag...eoiviieiiiieeiiiee e 1
22 | 321-6 Screw, HH 1/4-20 X 1....cccovvevviniieiee 2 48 | 1-808289 Clevis PiN.......cocooiiiiieiieciecse e 2
23 | 103-4738-03 WId, Bagger Upright..........cccccovveiiineennns 1 49 | 1-806005 Hairpin, Cotter ........ccccovvveinieeeiiieeeen, 2
24 | 3256-2 Washer, 1/4 Std .......ccccoeeiiiieiiiecee, 2 50 | 32128-20 Nut, Whizlock 5/16-18 (52 & 56) ............ 4
25 | 1-633545 SPACET ...t 2 51 | 3250-27 Screw, PPH #10-24 X 7/8........ccccccouveenne 4
26 | 1-653544 SPIING cavveieiiiie et 2 52 | 32153-1 Nut, Side Lock #10-24 .........cccevevvennnen. 6
27 | 3274-55 Screw, HSBH 5/16-18 X 3/4 ......cccccveennnn 2 53 | 1-653532-03 Spacer, Counter Weight (52 & 56) 1

L 4

Includes items 2,4,7,12,13,18 riveted together and Decal.

11




HOOD and BAG ASSEMBLY

12



DECK COMPONENTS AND FRONT WEIGHTS

Deck Components:

Quantity Included in Each Kit
No. Part No. Description 44” 48" 52" 46” 50" 56"
103-1315 103-1314 | 109-1185 | 109-1013 | 109-1014 | 109-1015
1 1-653363 Pin, Chute Pivot 1 1 1
103-0453 Pin, Chute Pivot 1
2 1-806003 Pin, Hair 1
3 1-323385 Knob, Belt Shield 1
4 1-653439 Sheave, Blower Drive (52)
1-653362 Sheave, Blower Drive (48) 1
1-653309 Sheave, Blower Drive (44) 1
109-1016 Sheave, Blower Drive (46) 1
109-1017 Sheave, Blower Drive (50) 1
109-1018 Sheave, Blower Drive (56)
5 3256-27 Washer, 5/8 SAE 1
6 1-653438 Belt, Blower (46 & 52) 1
1-653333 Belt, Blower (48) 1
1-653332 Belt, Blower (44) 1
103-0866 Belt, Blower (50) 1
109-1242 Belt, Blower (56) 1
7 103-1316 Cover, Belt (44 & 48) 1 1
103-1318 Cover, Belt (52) 1
109-1019 Cover, Belt (46) 1
109-1020 Cover, Belt (50) 1
109-1021 Cover, Belt (56) 1
8 322-2 Screw, HH 5/16-18 x 5/8 1 1 1
9 103-1279 Plug 1 1 1
10 109-1022-03 [Strap, Weight mount 1 1 1
11 3230-2 Bolt, Carriage 5/16-18 x 1 2 2 2

Front Weight Kit 103-5629: Includes items 12, 13, 14 and 15. Kitis used only when an Ultra Vac is installed on
any Lazer Z HP with a 2 post ROPS.

12 103-6363 Asm, Weight W/Decals 1
13 103-6368-01 |Plate, Weight Mounting 1
14 322-5 Screw, HH 5/16-18 x 1 4
* 322-7 Screw, HH 5/16-18 x 1 1/2 4
15 9335124 Hairpin, Cotter 2

* 52" units with standard weight plate bolted to the front of the floor pan only.

13



DECALS

UirraVac Qbs

A CAUTION

* Read operator’s manual.

Do NOT run blower without discharge tube, . i i .
hood and bags installed and Iatchged Hearing protection recommended

* Do NOT reach into blower unless rotation indicator
has stopped. Disengage PTO, stop engine, remove key,
WAIT FOR MOVING PARTS TO STOP.
* Do NOT operate mower without deflector chute
103508 or entire bag system in place.
m a r k ®

5__ A WARNING

© Ultra Vac counterbalance weight installed without Ultra Vac may cause Loss of Traction and Steering.

4

® Ultra Vac installed without Ultra Vac counterbalance weight(s) will cause Reduction of Stability.

A DANGER
THIS UNIT WHEN COVER IS NOT IN PLACE.

® Loss of Traction and Steering or Reduction of Stability may cause injury or death.

© Install weight(s) ONLY when Ultra Va is installed.

77— A WARNING

Ultra Vac and Ultra Vac counterbalance weight(s) combined incorrectly will
6 cause Reduced Traction or Stability.
 To avoid Loss of Traction and Steering, Install Ultra Vac counterbalance
YNIZGLE] HOT PULLEY weight(s) ONLY when Ultra Vac is installed.
ALLOW TO COOL ™= o For correct Traction and Stability install weight(s) ONLY as indicated:

Installed Equipment Weight Qty Installed Equipment Weight Qty
No Roll Bar and 2 bag Ultra Vac 0 Roll Bar and 2 bag Ultra Viac 1
No Roll Bar and QDS Ulira Vac 1 Roll Bar and QDS Ultra Vac 2

1653558

Iltem | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-653557 Decal, Ultra Vac ........cccceeviveeiiiniennn. 1 5 | 103-6605 Decal, Front Weight ..........cocoveiiiennnen. 2
2 | 103-3508 Decal, Warning ........cccoccveeeriveeenieeennne. 1 6 | 1-653558 Decal, Hot Sheave...........cccocoeeviiiennnnn. 1
3 | 1-653546 Decal, Exmark .........cccoocveiniiininiiienne. 1 7 | 103-6604 Decal, Weight Blower.............c.ccocveeenee. 1
4 | 98-5954 Decal, Missing COVer ...........cccoevuveennnen. 1

14



SEE EXMARK’S COMPLETE LINE OF ACCESSORIES AND OPTIONS

MID-MOUNT RIDING ACCESSORIES AND OPTIONS

CUSTOM RIDE SEAT SUSPENSION SYSTEM OPERATOR CONTROLLED DISCHARGE
FULL SUSPENSION SEAT ROLL OVER PROTECTION SYSTEM (ROPS)
DECK LIFT ASSIST KIT SUN SHADE
HITCH KIT TRASH CONTAINER
LIGHT KIT TURF STRIPER
12V POWER PORT ULTRA VAC COLLECTION SYSTEM
MICRO-MULCH SYSTEM ULTRA VAC QUICK DISPOSAL SYSTEM

OUT-FRONT RIDING ACCESSORIES AND OPTIONS

CUSTOM RIDE SEAT SUSPENSION SYSTEM SNOW BLADE
DUAL-TAIL WHEEL SNOWBLOWER
FLOOR PAN EXTENDER SUN SHADE
HITCH KIT TRASH CONTAINER
LIGHT KIT ULTRA VAC COLLECTION SYSTEM
MICRO-MULCH SYSTEM ULTRA VAC QUICK DISPOSAL SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS) WEATHER CAB
GRASS CATCHER TURF STRIPER
MICRO-MULCH SYSTEM STANDON

Place Model No. and Serial No.
Label Here (Included in the Literature
Pack or Fill in Below

Date Purchased

Model No.

Serial No.

© 2009 Exmark Mfg. Co., Inc. Part No. 4500-600 Rev. A

Industrial Park Box 808 (402) 223-6300
Beatrice, NE 68310 Fax (402) 223-5489 @Fﬂg
All Rights Reserved Printed In USA ®

www.exmark.com




	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 


